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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Blue-White Cup 

 

Client’s reference No. : TR 1575249 
Article No. : AMERICANO PURE WHITE/ BLUE, COOL BLUE /WHITE ,EASY WHITE 

BLUE ,ELEPHANT BLUE/ WHITE, FRESH WHITE/ BLUE, HANDY BLUE 
WHITE, HANDY SUPREME BLUE /BLACK ,HANDY PURE WHITE /BLUE 
ILONA BLUE/ WHITE, JUSTYNA BLUE, MINI SPECTA BLUE /WHITE 
MODERN BLUE/ WHITE, NOEL BLUE ,OPEN BLUE/ WHITE,ROUND BLUE 
STRING MAN BLUE ,TOMEK CLASSIC, AZURE TOMEK CLASSIC BLUE 
WHITE, FANTASY BLUE/ WHITE ,AMERICANO DUO BLUE /WHITE, TOMEK 
ART WHITE/ BLUE EASY II BLUE ,ELEPHANT BLUE SPARK BLUE 

   
   

Sample Receiving Date : 25 July 2019 
   
   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

Test Parameters Result 

Chemical tests  A1 

Leachable Lead and Cadmium M 

 

Remarks : M = Meets client’s requirement 

  F = Exceed client’s requirement 

  I  = Inconclusive 

  * = No specified requirement 

  # = See individual result: Result over 1/2 or 1/3 of client requirement. 
There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 

 The composite sampling method is based on the client’s special request and is a modification from the testing 
standard. 

 Residual sample can be returned to client if requested. 

 

 
 
 
 
 

Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek yetkilimüdür 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 

Sample No. Sample Description Material No. Component  Material  Colour  

A  Blue-White Cup  A1  Inner main  Glass  White  
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Leachable Lead and Cadmium 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 325 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,25 dm2 

Height : 110 mm 

Diameter : 60 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 

5. Only one sample was tested as per client’s request. 

 
 
 
 
 
 
 



 

 
 
 
TEST REPORT     Job No./Report NoTR1575249       Date:31 July 2019      Page 5 of 5 

 

“This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, 
for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document . 
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon 
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this 
document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. 
This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of 
this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
Unless otherwise requested SGS applies shared risk decision rule 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  Unless further specified in an individual contract the sample(s) retention time is 30 
days”  
  
In this Test Report tests marked (1) are included in the IAS Accreditation Scope of this Laboratory. Opinions and interpretations expressed herein are outside the scope of IAS 
Accreditation. 

 

    

D
o

c
.N

o
.:

C
T

S
L-

F
-5

.1
0

-1
7

8
N

F
 /

 F
ir

st
 P

u
b

li
sh

 D
a

te
:2

7
.0

5
.2

0
1

6
/ 

R
e

v
is

io
n

 D
a

te
 /

 N
o

.:
2

9
.0

6
.2

0
1

8
 /

 3
 

 

 
 

* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Black Cup  

 

Client’s reference No. : TR 1575251 
   
   

Article No. : ANNA BLACK/WHITE, AMERICANO DUO BLACK/WHITE, 
AMERICANO PURE WHITE/BLACK, CEZAR BLACK/WHITE, 
COLORADO BLACK, COOL BLACK/WHITE EASY WHITE/BLACK, 
GRAND BLACK, HANDY BLACK/WHITE, HANDY SUPREME 
BLACK/WHITE, HANDY SUPREME BLACK/BROWN, ILONA 
BLACK/WHITE, MINI SPECTA BLACK/WHITE, MODERN 
BLACK/WHITE, OPEN BLACK/WHITE, ROUND BLACK, SONATA 
SET BLACK/WHITE, TOMEK CLASSIC BLACK, TOMEK SMALL 
BLACK/WHITE, TOMEK SUPREME BLACK/WHITE, JOY 
WHITE/BLACK, MEZZO BLACKWHITE, ZEN BLACK/WHITE, LATTE 
MAGIC MATT BLACK/WHITE, TOMEK MAGIC BLACK/WHITE , 
TOMEK MAGIC MATT BLACK/WHITE , EASY II BLACK , ELEPHANT 
BLACK , HANDY SUPREME BLACK, TOMEK SUPREME BLACK , 
SPARK BLACK, X-MAN, SCOUT BLACK/WHITE, TOMEK ART 
BLACK/WHITE 

   
   

Sample Receiving Date : 25 July 2019 
   
   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 

Reported results do not include uncertainties.  

Test Parameters Result 
Chemical tests  A1 
Leachable Lead and Cadmium M 

 
Remarks : M = Meets client’s requirement 
  F = Exceed client’s requirement 
  I  = Inconclusive 
  * = No specified requirement 
  # = See individual result: Result over 1/2 or 1/3 of client requirement. 

There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 
 The composite sampling method is based on the client’s special request and is a modification from the testing 

standard. 
 Residual sample can be returned to client if requested. 

 

 
 
 
 
 
Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek yetkilimüdür 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 
Sample No. Sample Description Material No. Component  Material  Colour 

A  Black Cup   A1  Inner main Ceramic/Porcelain  White 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 450 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,29 dm2 

Height : 95 mm 

Diameter : 70 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Acion White Cup  

 

Client’s reference No. : TR 1575253 
   
   

Article No. : ACTION WHITE, AIDA WHITE, ANNA WHITE,CACTUS WHITE, 
COOL WHITE, EASY WHITE, GRAND WHITE, HEROS WHITE, 
ILONA WHITE, JUSTYNA WHITE, MODERN WHITE, STRONG MAN 
WHITE, TOMEK ART WHITE, TOMEK BIG WHITE, TOMEK CLASSIC 
WHITE, TOMEK SMALL WHITE DIANA WHITE,AMERICANO EU 
WHITE, AMERICANO IMPORT WHITE, COCO WHITE, COFFEE2GO 
WHITE, COFFEE2GO LOCK WHITE,COFFEE2GO TREND WHITE, 
CORNER WHITE, COSMO WHITE, DECOR WHITE, EDGE WHITE, 
ERGO WHITE, FREDDO WHITE, FREEDOM WHITE, GEO II WHITE, 
GUSTO WHITE/ORANGE,HANDY WHITE, HANDY PURE WHITE, 
ILONA PREMIUM WHITE, JASMINE WHITE, JOY WHITE, KICK 
WHITE,KICK SET WHITE,  LONDON WHITE, MAGNETIC WHITE, 
MAMBO WHITE MANHATTAN WHITE, MINI SPECTA WHITE, 
MOZART WHITE, NOBLE WHITE, OCEAN WHITE, OLIVIA WHITE, 
OPTY WHITE, PARISIAN WHITE, PARO WHITE, PEAK WHITE, PLAY 
WHITE, QUADRO WHITE, ROMANTIC WHITE, ROXY WHITE, SKY 
WHITE, SOFTY WHITE, SPEEDY WHITE, STAR WHITE, SWAN 
WHITE, SWING SET WHITE, TANGO WHITE, TOMEK PREMIUM 
WHITE, TORINO WHITE , VICTOR WHITE, DREAM WHITE, 
FANTASY WHITE, GLAMOUR WHITE, OLE WHITE, PRINCESS 
WHITE, SONATA SET WHITE, SPACE SET WHITE, VENEZIA SET 
WHITE, WIND SETWHITE,MANHATTAN LUNCH SET WHITE, SNOW 
QUEEN 
PLAY&GO WHITE, PRIM WHITE, LATINO ART. WHITE ,LATTE ART. 
WHITE,TOMEK BIG ART. WHITE,AMERICANO DUO WHITE/WHITE ,  
AMERICANO PURE WHITE , COFFE 2 GO LOCK WHITE ,TREND 
WHITE , DIAMOND WHITE , EASY II WHITE , ELEPHANT WHITE , 
FREDDO PLUS WHITE ,FREEDOM CLASSIC WHITE , FREEDOM 
LOCK WHITE , FREEDOM EXCELLENCE CLASSIC WHITE , 
FREEDOM EXCELLENCE LOCK  WHITE , FRESH   WHITE  , LUCAS 
BIG  WHITE , LUCAS SMALL WHITE, LUCAS LUNCH WHITE,COFFE 
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2 GO CLASSIC WHITE , TOMEK SUPREME WHITE/BLACK, 
ROMA,PARISAN WHITE, SCOUT WHITE,OLE SET WHITE,VICTOR 
SET WHITE, MANHATTAN SET WHITE, MOZART SET WHITE, OPTY 
SET WHITE, PRINCESS SET WHITE, ROMANTIC SET WHITE, 
SWAN SET WHITE,DUO SET WHITE, MAGNETIC COFFEE SET 
WHITE, MANHATAN COFFEE SET WHITE, MOZART COFFEE SET 
WHITE, ROMANTIC COFFEE SET WHITE, SWAN COFFEE SET 
WHITE, SWING COFFEE SET WHITE, VICTOR COFFEE SET 
WHITE, WIND COFFEE SET WHITE, BAVARIA WHITE, DORTMUND 
WHITE, LUDWIG WHITE, STUTTGART WHITE, MUESLI BOWL 
WHITE, MUESLI BOWL II WHITE 

   

   

Sample Receiving Date : 25 July 2019 
   

   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 

Reported results do not include uncertainties.  

Test Parameters Result 
Chemical tests  A1 
Leachable Lead and Cadmium M 

 
Remarks : M = Meets client’s requirement 
  F = Exceed client’s requirement 
  I  = Inconclusive 
  * = No specified requirement 
  # = See individual result: Result over 1/2 or 1/3 of client requirement. 

There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 
 The composite sampling method is based on the client’s special request and is a modification from the testing 

standard. 
 Residual sample can be returned to client if requested. 

 

 
 
 
 
 
Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek yetkilimüdür 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 
Sample No. Sample Description Material No. Component  Material  Colour 

A  Acion White Cup   A1  Inner main 
Ceramic/
Porcelain  White 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 350 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,22 dm2 

Height : 80 mm 

Diameter : 65 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters. 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Handy Supreme Cream Cup  

 

Client’s reference No. : TR 1575254 
   
   

Article No. : HANDY SUPREME CREAM/BLACK,TOMEK CLASSIC 
CREAM,TOMEK SUPREME BLACK/CREAM 

   
   

Sample Receiving Date : 25 July 2019 
   

Resubmit Date : Not Provided 
   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

Test Parameters Result 
Chemical tests  A1 
Leachable Lead and Cadmium M 

 
Remarks : M = Meets client’s requirement 
  F = Exceed client’s requirement 
  I  = Inconclusive 
  * = No specified requirement 
  # = See individual result: Result over 1/2 or 1/3 of client requirement. 

There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 
 The composite sampling method is based on the client’s special request and is a modification from the testing 

standard. 
 Residual sample can be returned to client if requested. 

 

 
 
 
 
 
Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek yetkilimüdür 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 
Sample No. Sample Description Material No. Component  Material  Colour 

A  Handy Supreme Cream Cup   A1 
 Ceramic 
Porcelain  Glass  Beige 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 375 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,76 dm2 

Height : 90 mm 

Diameter : 80 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 

5. Only one sample was tested as per client’s request. 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Orange Cup  

 

Client’s reference No. : TR 1575255 
   
   

Article No. : COOL ORANGE/WHITE, CREATIVO ORANGE, EASY WHITE / 
ORANGE, FRESH WHITE / ORANGE, HANDY SUPREME 
ORANGE/BLACK, HANDY PURE WHITEORANGE, ILONA ORANGE / 
WHITE MINI SPECTA ORANGE/WHITE, MODERN ORANGE/WHITE, 
OPEN ORANGE/WHITE, TOMEK CLASSIC ORANGE, TOMEK 
SMALL ORANGE/WHITE, TOMEK SUPREME BLACK / ORANGE, 
SONATA SET ORANGE/WHITE, , JOY ORANGE/WHITE, FANTASY 
ORAGNE/WHITE ,TOMEK ART.ORANGE/WHITE, ROMA ORANGE, 
EASY II ORANGE 

   
   

Sample Receiving Date : 25 July 2019 
   

   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 

Reported results do not include uncertainties.  

Test Parameters Result 
Chemical tests  A1 
Leachable Lead and Cadmium M 

 
Remarks : M = Meets client’s requirement 
  F = Exceed client’s requirement 
  I  = Inconclusive 
  * = No specified requirement 
  # = See individual result: Result over 1/2 or 1/3 of client requirement. 

There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 
 The composite sampling method is based on the client’s special request and is a modification from the testing 

standard. 
 Residual sample can be returned to client if requested. 

 

 
 
 
 
 
Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek yetkilimüdür 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 
Sample No. Sample Description Material No. Component  Material  Colour 

A  Orange Cup   A1  Inner main Ceramic/Porcelain  White 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 350 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,37 dm2 

Height : 95 mm 

Diameter : 70 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A AMERICANO PURE RED CUP 

 

Client’s reference No. : TR 1575256 
Article No. : AMERICANO PURE WHITE/RED, EASY WHITE/ RED,HANDY RED /WHITE 

HANDY SUPRME BLACK/ RED ,HANDY PURE WHITE/ RED, ILONA RED 
WHITE, MINI SPECTA RED /WHITE, MODERN RED/ WHITE ,OPEN RED 
WHITE ,TOMEK CLASSIC RED/ WHITE ,SONATA SET RED /WHITE,JOY 
RED /WHITE ZEN RED /WHITE, FANTASY RED/ WHITE ,AMERICANO DUO 
RED /WHITE, TOMEK SUPREME RED/ BLACK ,TOMEK ART RED /WHITE 
EASY II RED ELEPHANT RED FRESH WHITE RED SCOUT RED /WHITE 
HANDY SUPREME RED/ ,SUPREME RED BLACK 

   
   

Sample Receiving Date : 25 July 2019 
   
   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

Test Parameters Result 

Chemical tests  A1 

Leachable Lead and Cadmium M 

 

Remarks : M = Meets client’s requirement 

  F = Exceed client’s requirement 

  I  = Inconclusive 

  * = No specified requirement 

  # = See individual result: Result over 1/2 or 1/3 of client requirement. 
There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 

 The composite sampling method is based on the client’s special request and is a modification from the testing 
standard. 

 Residual sample can be returned to client if requested. 

 

 
 
 
 
 

Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek y 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 

Sample No. Sample Description Material No. Component  Material  Colour 

A  AMERICANO PURE RED CUP  A1  Inner main  Ceramic/Porcelain  White 
 
 
 

Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 350 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,27 dm2 

Height : 75 mm 

Diameter : 80 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Green Cup 

 

Client’s reference No. : TR 1575259 
Article No. : FRESH WHITE GREEN HANDY SUPREME GREEN BLACK HANDY PURE 

WHITE GREEN MODERN GREEN WHITE TOMEK CLASSIC GREEN TOMEK 
SUPREME GREEN BLACK TOMEK ART GREEN WHITE 

   
   

Sample Receiving Date : 25 July 2019 
   
   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 

Reported results do not include uncertainties.  

 
Test Parameters Result 

Chemical tests  A1 

Leachable Lead and Cadmium M 

 

Remarks : M = Meets client’s requirement 

  F = Exceed client’s requirement 

  I  = Inconclusive 

  * = No specified requirement 

  # = See individual result: Result over 1/2 or 1/3 of client requirement. 
There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 

 The composite sampling method is based on the client’s special request and is a modification from the testing 
standard. 

 Residual sample can be returned to client if requested. 

 

 
 
 
 
 

Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek  
Section Manager 

 

 

 

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 375 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,76 dm2 

Height : 90 mm 

Diameter : 80 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 

  

 
 

Component List / List of Materials for Chemical Test 
 

Sample No. Sample Description Material No. Component  Material  Colour 

A Green Cup  A1  Inner main  Ceramic/Porcelain  Green 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Grey Cup 

 

Client’s reference No. : TR 1575262 
Article No. : Fresh Cool ,Grey, Handy Cool Grey, Tomek Classic Grey/White 
   

Sample Receiving Date : 25 July 2019 
   

   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

Test Parameters Result 

Chemical tests  A1 

Leachable Lead and Cadmium M 

 

Remarks : M = Meets client’s requirement 

  F = Exceed client’s requirement 

  I  = Inconclusive 

  * = No specified requirement 

  # = See individual result: Result over 1/2 or 1/3 of client requirement. 
There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 

 The composite sampling method is based on the client’s special request and is a modification from the testing 
standard. 

 Residual sample can be returned to client if requested. 

 

 
 
 
 
 

Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek  
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 

Sample No. Sample Description Material No. Component  Material  Colour 

A 

 Fresh Cool ,Grey, Handy 
Cool Grey, Tomek classic 
Grey/White  A1  Inner main  Ceramic/Porcelain  White 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 350 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,54 dm2 

Height : 85 mm 

Diameter : 80 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 
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* * *  End of Test Report  * * * 
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MAXIM CERAMICS SP. ZO.O SP.K. 
MAKSYMILIANOWO 40 64 060 WOLKOWO 
TEL:  48691760139 
 
To the attention of  Andrzej Choinski   

 
The following sample(s) was (were) submitted and identified by/on behalf of the client as: 

 

Sample No. Sample Description 

A Yellow Cup  

 

Client’s reference No. : TR 1575265 
   
   

Article No. : FRESH WHITE /YELLOW, HANDY SUPREME YELLOW 
/BLACK ,HANDY PURE YELLOW /WHITE, ILONA YELLOW/ WHITE 
JUSTYNA YELLOW ,MINI SPECTA YELLOW/ WHITE, TOMEK 
CLASSIC YELLOW, TOMEK SUPREME YELLOW /BLACK JOY 
YELLOW/ WHITE, FANTASY YELLOW/ WHITE TOMEK ART 
YELLOW /WHITE 

   

   

Sample Receiving Date : 25 July 2019 
   

   

Test Performing Period : 25 July 2019 ~ 31 July 2019 
   

   
   

Overall Conclusion : PASS 

Test Results : Please refer to the next page(s). 
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The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid. 
Reported results do not include uncertainties.  

Test Parameters Result 
Chemical tests  A1 
Leachable Lead and Cadmium M 

 
Remarks : M = Meets client’s requirement 
  F = Exceed client’s requirement 
  I  = Inconclusive 
  * = No specified requirement 
  # = See individual result: Result over 1/2 or 1/3 of client requirement. 

There is a possibility of failure on one or more components. Retesting 
on individual component has been carried out as requested to 
determine the compliance of each component to the requirement 

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s). 
 The composite sampling method is based on the client’s special request and is a modification from the testing 

standard. 
 Residual sample can be returned to client if requested. 

 

 
 
 
 
 
Selen Harman 
Customer Services Team Leader 

Bora Şirinbilek yetkilimüdür 
Section Manager 

 

 

 
  

Issued in Istanbul 
Signed for and on behalf of 
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş. 
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Component List / List of Materials for Chemical Test 
 
Sample No. Sample Description Material No. Component  Material  Colour 

A  Yellow Cup   A1  Inner main  Ceramic/Porcelain  White 
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Leachable Lead and Cadmium1 

Test Method : 
With reference to European Directive 84/500/EEC and its amendment 2005/31/EC – Analysis 
by ICP-OES 

Product Category : Category 2  

Simulant Volume : 325 mL of 4% (v/v) Aqueous Solution of Acetic Acid 

Surface Area : 2,44 dm2 

Height : 85 mm 

Diameter : 80 mm 

 

 A1 
Reporting Limit  

(mg/dm2 or mg/L) 
Permissible Limit  
(mg/dm2 or mg/L) Test Items Result(s) (mg/L) 

Released Lead  n.d. 
 

Category 2: 0,10 mg/L 
 

 
Category 2: 4,00 mg/L 

 

Released Cadmium  n.d. 
 

Category 2: 0,01 mg/L 
 

 
Category 2: 0,30 mg/L 

 

Conclusion : Pass   

 

Note(s) : n.d. = not detected 

 mg/dm2 = milligram per square decimeter of foodstuff in contact with 

 

Remark(s) : 1. Permissible limit is according to European Directive 84/500/EEC and its amendment 2005/31/EC for Category 
2,  

2. Category 1 − Articles which cannot be filled and articles which can be filled, the internal depth of which does not 
exceed 25 mm, 

3. Category 2 − Articles, not in categories 1 or 3, which can be filled, 

4. Category 3 − Cooking ware; packaging and storage vessels having a capacity of more than three liters, 
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* * *  End of Test Report  * * * 
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